
Hazen and Sawyer • 150 E. Campus View Boulevard, Suite 133 • Columbus, OH 43235 • 614.781.9655

Memorandum

5
0
0
9
8
-0

0
4

February 7, 2017

To: Erik McPeek, Delaware County Regional Sewer District

From: Scott Phipps, Project Manager
Mark Strahota, Project Engineer

cc: Mark Chandler, Delaware County Regional Sewer District
Tiffany Maag, Delaware County Regional Sewer District
Mike Frommer, Delaware County Regional Sewer District

Re: Scioto Reserve Wastewater Treatment Plant Study

The Delaware County Regional Sewer District (DCRSD) owns and operates the Scioto Reserve

Wastewater Treatment Plant (SRWWTP), which has a design permitted capacity of 0.4233 million

gallons per day (mgd). The SRWWTP has a conventional liquid stream treatment configuration that

includes raw influent pumping, screening, flow equalization, activated sludge process with secondary

clarification, chlorination, and effluent pumping for land application at a nearby golf course.

This evaluation is intended to determine the overall capacity of the SRWWTP for future flows, loads, and

regulatory conditions. This report discusses the initial understanding and assumptions, describes the

detailed analysis undertaken, and identifies the results of the evaluation, including limiting process units

that may potentially impact future capacity.

Background and Existing Conditions

DCRSD has a long-term agreement with the Scioto Reserve Country Club to provide SRWWTP treated

effluent to their holding pond for irrigation. The holding pond and subsequent land application is the only

permitted discharge for SRWWTP effluent. The Land Application Management Permit (LAMP) for

SRWWTP has monthly discharge limits, as well as separate monitoring requirements using groundwater

wells upstream and downstream of the application point. Table 1 presents a summary of the monthly

discharge limits in the LAMP and a comparison to historical performance.

Table 1. Summary of Permit Limits and Comparison to Performance

Flow (MGD) CBOD5 (mg/L) TSS (mg/L) TIN (mg/L)

Permit Conditions 0.4233 40 (monthly limit) 45 (monthly limit) 10 (monthly limit)

Historical Annual Average and Maximum Monthly (AA / MM) Effluent Values

2012 0.236 / 0.258 8 / 12 14 / 20 16 / 23*

2013 0.300 / 0.607 7 / 10 12 / 20 12 / 17*

2014 0.257 / 0.289 4 / 11 7 / 11 9 / 15*

2015 0.267 / 0.286 9 / 15 7 / 20 6 / 10

*NOTE: TIN permit limits were effective October 1, 2014. 2014 MM value occurred prior to effective date.



February 7, 2017

Erik McPeek, DCRSD Page 2

The data in Table 1 shows a history of permit compliance and continuous improvement in nutrient

removal to meet the relatively recent Total Inorganic Nitrogen (TIN) limit. Analysis of the available

influent data also shows that the SRWWTP is likely receiving a more nitrogen-concentrated influent

stream than assumed in the original design. Table 2 presents a summary of the influent data from special

sampling compared to the design values.

Table 2. Summary of Influent Data and Comparison to Design Assumptions

BOD5 (mg/L) TSS (mg/L) NH3-N (mg/L)

Design Values 200 220 30

2013 Special Sampling Averages 175 282 45

A summary of the major unit processes are presented in Table 3 and shown schematically in Figure 1.

Table 3. Summary of SRWWTP Unit Processes

Unit Process Quantity Design Capacity Notes

Influent Pumps 2 980 gpm at 40 ft TDH Gorman Rupp Model T6A-B

Influent Screens 2 750 gpm
Andritz Hydrasieve (Model No.

554-1-72)
Opening Size – 0.060 inches

Equalization Tanks 2 64,228 gallons (each)

Aeration Basins 2 216,180 gallons (each)
14 ft side water depth (SWD)
EDI Flexair Model 84P Fine

Bubble Tube Diffusers

Secondary Clarifiers 2 63,415 gallons (each)
30 ft diameter
12 ft side water depth (SWD)

Return Activated
Sludge (RAS) Pumps

4 (2 per
RAS well)

270 gpm at 20-ft TDH
Gorman Rupp Model JSV3A60-

E2.7

Disinfection NA NA Hypochlorite feed

Effluent Pumps 2 380 gpm at 70-ft TDH Gorman Rupp T4A-B

Blowers 7
Aeration: 538 cfm (Quantity 3)

Sludge Holding: 406 cfm (Quantity 2)
Equalization: 322 cfm (Quantity 1)

All Gardner Denver Lamson
Aeration blowers are multistage

centrifugal type, others are
positive displacement type

One additional filter scouring
blower (out of service)

Figure 1 presents a layout of the unit processes and a process schematic for reference.



February 7, 2017

Erik McPeek, DCRSD Page 3

Figure 1. SRWWTP Facility Layout and Process Flow Diagram

Aeration Basin

Flow
EQ

Flow
EQ Aeration Basin

Aerated Sludge Storage

Aerated Sludge Storage

Secondary
Clarifier

Secondary
Clarifier

Blowers

Effluent Filters (Two,
Currently Out of Service)

Influent
Pumps

Influent
Screens

Chlorine
Disinfection

Effluent
Pumps

= Flow Path

Electrical
Panels

RAS Well

RAS Well



February 7, 2017

Erik McPeek, DCRSD Page 4

Basis of Evaluation

The data provided by DCRSD, including historical data, equipment O&M manuals, and original design

criteria and drawings, were used to evaluate the SRWWTP on the basis of the following:

1. Comparison to Ten States Standards Design Criteria

2. Aeration system analysis

3. Hydraulic analysis to identify hydraulic bottlenecks

Comparison to Ten State Standards

The SRWWTP existing unit processes were compared to Ten State Standards Criteria. Capacity was

evaluated based on all units in service (installed capacity) and then with one unit out of service (firm

capacity) at the most critical unit process.

Equalization Basins

Table 4 provides the standards for aeration requirements when using equalization basins. There are

currently two equalization basins at SRWWTP, each with a volume of approximately 64,000 gallons. In

order to meet the Ten State Standards minimum air requirements, approximately 160 cfm of air must be

provided. The existing equalization blower is a positive displacement type rated for 322 scfm at full

depth, which meets air requirements. The 406 scfm sludge holding tank blowers are connected to the

same air header and could be used as standby blower capacity, in case the single equalization blower must

be taken out of service.

Table 4. Equalization Basins – Aeration Requirements per Ten State Standards

Criteria
Minimum Dissolved

Oxygen (mg/l)
Minimum Air Supply
Rates (cfm/1000 gal)

Ten State
Standards

1.00 1.25 (160 cfm total)

Installed Capacity NA 322 cfm

Aeration Basins

The two existing aeration basins have a total volume of approximately 430,000 gallons. As seen in Table

5, the recommended organic loading limits SRWWTP to a firm capacity (one basin out of service) of 1.5

mgd. With both basins in service, the aeration basins are rated for 3.1 mgd. Additional details regarding

the aeration system evaluation are presented later in this report.



February 7, 2017

Erik McPeek, DCRSD Page 5

Table 5. Aeration Basin Process Capacity Based on Ten State Standards

Firm Capacity Installed Capacity
Max Flow based on Organic Loading
Rate of 40 lb CBOD5/day/1000 ft3 ≤ 1.5 mgd ≤ 3.1 mgd 

Max Flow based on F:M Ratio of 0.2 – 0.5 ≤ 3.5 mgd ≤ 7.3 mgd 

NOTE: Based on influent concentration of 178 mg/L CBOD5 from 2013 special sampling

Secondary Clarifiers

The two existing 30-ft diameter secondary clarifiers have a side water depth (SWD) of 12 ft. Each has a

surface area of approximately 700 sq ft and a weir length of 90 ft. Table 6 shows the process capacity

analysis for the two existing secondary clarifiers.

Table 6: Scioto Reserve WWTP Secondary Clarifiers Process Capacity Based on Ten State
Standards

Firm Capacity Installed Capacity
Max Flow based on
Surface Overflow Rate
of 1,200 gpd/ft2

≤ 0.85 mgd ≤ 1.70 mgd 

Max Flow based on
Weir Loading Rate
of 30,000 gpd/ft

≤ 2.7 mgd ≤ 5.5 mgd 

Max Flow based on
Solids Loading Rate of
40 lb TSS/day/ft2

≤ 0.7 mgd ≤ 1.4 mgd 

Disinfection

Due to the land application function of the effluent, the SRWWTP uses chlorination through the existing

8-inch force main as the disinfection process and to meet the contact time requirement. To ensure
[...]
screen. In addition, starting and stopping of the constant speed influent pumps cause sudden surges of

flow on the screen, which creates an increased risk of exposure to raw wastewater by operators during

screen cleaning.

Figure 10: Influent Screens

Flow comes over the top from
the influent pumps and travels
through the screen by gravity,

capturing debris on front

Screenings must be
manually removed



February 7, 2017

Erik McPeek, DCRSD Page 17

Because the influent screens are obsolete and maintenance intensive, they are recommended to be

replaced with modern equipment. The existing screens are located above grade in the SRWWTP building

and are fed via the influent pump station force main. The screens were installed in this configuration

reportedly because the bedrock in this area is shallow, and excavating below grade for gravity feed of the

screens (for example, upstream of the influent pumps) was more costly than supporting them at a higher

elevation. Accordingly, the proposed new screens were also assumed to be installed above grade in a

standalone channel.

Two types of screens were considered:

1. Conventional multi-rake bar screen with separate washer/compactor equipment (e.g. Headworks,

Inc. Bar Screen, see Figure 11)

2. Cylindrical bar screen with wash water cleaning and integral conveyor and screenings press (e.g.

Lakeside Raptor Micro Strainer, see Figure 12)

Proposals were solicited for both types of screen with 1/4-inch openings and are attached for reference.

Final selection of screening equipment has been deferred to detailed design.

Figure 11: Conventional Multi-rake Bar Screen and Washer/Compactor (courtesy Headworks, Inc.)



February 7, 2017

Erik McPeek, DCRSD Page 18

Figure 12: Cylindrical Bar Screen with Integral Conveyor (courtesy Lakeside Equipment Corp.)

Grit Removal

The existing SRWWTP does not have grit removal, but occasionally the influent wet well requires

cleaning due to grit buildup as indicated previously. If the grit remains suspended and is transported

downstream by the influent pumps, a stacked tray grit removal system could be considered for removal.

As shown in Figure 13, the stacked tray grit removal system facilitates enhanced removal of grit

(compared to conventional vortex grit removal). The grit is then pumped to washing and dewatering

equipment.

The grit equipment would be located near the influent screens, preferably downstream of the screens to

minimize buildup of rags and debris on the tray supports in the grit tank. Locating the grit removal next to

the screening equipment could also allow for collection of grit and screenings in one dumpster for

removal and disposal.



February 7, 2017

Erik McPeek, DCRSD Page 19

Figure 13: Stacked Tray Grit Removal, Washing, and Dewatering System (courtesy Hydro Intl.)

Secondary Clarifier Mechanisms

The existing secondary clarifiers include brushes on the bottom of the solids scrapers that do not touch the

bottom of the clarifier, which severely limits the effectiveness of the clarifier mechanisms. The existing

clarifiers also have potential to become a capacity-limiting unit process, as indicated in Table 6, if only

one clarifier is operational. If both clarifiers are in continuous operation, the installed capacity is likely



February 7, 2017

Erik McPeek, DCRSD Page 20

sufficient for up to approximately 1.4 mgd. To resolve issues with solids removal and improve reliability

of the clarifiers, the mechanisms are recommended to be upgraded with new equipment.

The cost estimate presented later in this report includes a retrofit of the clarifiers with new solids scrapers

as a Priority No. 1 improvement. This modification is recommended at a minimum to improve treatment

performance and solids handling, which is discussed later in this report.

Also listed as a Priority No. 2 improvement is complete replacement of the solids and scum removal

mechanisms in the secondary clarifiers. The basis for the estimate is Evoqua Tow-Bro clarifier equipment

(see example in Figure 14), which are typically well-suited for secondary clarifiers of this size. However,

this equipment requires relatively flat bottom clarifiers to facilitate its direct pull of settled solids and

distinct blanket control. Since the SRWWTP clarifiers have moderately sloped floors, some adjustment of

the clarifiers or equipment may be necessary. Final equipment specifications are anticipated during

detailed design.

Figure 14: Example Secondary Clarifier Mechanism Replacement (courtesy Evoqua)



February 7, 2017

Erik McPeek, DCRSD Page 21

Location of Electrical Equipment

The configuration of the SRWWTP currently has electrical and control panels in an area adjacent to the

blowers that is separate from the wastewater treatment system, but not physically isolated. As shown in

Figure 15, there is not a ceiling on the electrical/blower room that prevents potentially flammable gases

from the wastewater treatment system from contacting the electrical equipment. This lack of isolation of

the electrical equipment is in conflict the National Fire Protection Association’s (NFPA) Standard 820,

and by association is in conflict with the local building code.

Figure 15: Electrical Equipment without Isolation from Wastewater Treatment System

In addition, because the blowers (without noise dampening enclosures) are located in the same area, the

noise levels in the area of the control panels is excessive. Hearing protection is provided; however,

physical isolation of both the blower room and the electrical equipment is recommended.

Chlorine Disinfection

The existing chlorine feed system does not have the ability to adjust feed rate based on forward flow,

which means that sometimes chlorine is overfed, especially during low flow conditions. Adding the

ability to pace the chlorine feed based on actual flow (and, therefore, actual demand) is recommended in

the near future to reduce chemical costs and improve effluent quality.



February 7, 2017

Erik McPeek, DCRSD Page 22

Future Effluent Discharge and Disinfection

The golf course staff that receives SRWWTP effluent has previously reported to DCRSD that it may not

need all of the effluent for irrigation. An increase in SRWWTP capacity (and, in turn, effluent flow) may

push the current land application disposal method to its limit, so another effluent discharge location may

be necessary. If a future discharge point is added to the NPDES Permit, especially a surface water

discharge, it would have two major impacts on operation of the SRWWTP:

1. Lower effluent limits will likely be required for several parameters, including a significant

reduction in total residual chlorine from the current 10 mg/L limit.

2. The discharge would likely be closer to the SRWWTP (e.g. the Scioto River across the street),

and may not require effluent pumping. If effluent pumping is not used, the contact time available

for chlorination will probably be reduced to the point of non-compliance with Ten States

Standards (see Table 7).

To ensure more complete disinfection if chlorine contact time is limited, rapid mixing could be

considered in the effluent wet well, as summarized in Table 13 and shown in Figure 16. While chlorine

contact time is an established convention, disinfection with chlorine is essentially an instantaneous

process once the chlorine contacts a microorganism. Accordingly, effective mixing often optimizes

chlorine disinfection, and could help the SRWWTP meet its current and future limits for both E. coli and

total residual chlorine.

Table 13. Preliminary Specifications – Rapid Mixing Design Criteria

Item Description

Location Effluent Wet Well

Purpose
Rapid mixing of contents for chlorine

disinfection efficacy

Configuration Vertical Shaft

Shaft Length 15.5 ft (approx.)

Max Liquid Depth 7 ft (approx.)

Providing rapid mixing instead of conventional contact time would require OEPA to approve a variance

from the Ten States Standards. Such a variance is uncommon, but may be worthwhile if DCRSD intends

to defer a more comprehensive disinfection upgrade project to the future. Another potential disadvantage

of rapid mixing is the risk of cavitation on the pumps with additional turbulence in the wet well.



February 7, 2017

Erik McPeek, DCRSD Page 23

Figure 16. Vertical Shaft Rapid Mixer in Effluent Wet Well (Section View)

While flow pacing of chlorine feed and rapid mixing will optimize chlorine disinfection, future reductions

in chlorine contact time and total residual chlorine effluent limits associated with a new discharge point

may be difficult to maintain.

For future consideration, Hazen also evaluated retrofitting the existing disinfection channels with new UV

disinfection equipment. Trojan provided a design proposal for three sets of their UV3000 PTP model,

which would fit in the existing UV channels at the SRWWTP (see Figure 17). The cost for these systems

are included as “Priority #3” improvements (i.e. for future consideration) later in this report.

Proposed vertical
shaft rapid mixer

Existing pumps to be
replaced with vertical
turbine or submersible

(smaller footprint)



February 7, 2017

Erik McPeek, DCRSD Page 24

Figure 17: Trojan UV System for SRWWTP

Solids Storage and Transport

The SRWWTP was designed for aerated sludge storage, but was never intended to accommodate full

aerobic digestion of its waste solids (see Table 8), either in aeration capacity or retention time. The waste

solids from the SRWWTP are currently transported to the Olentangy Environmental Control Center

(OECC) for aerobic digestion and dewatering. Operation of the SRWWTP aerated storage tanks was

described by DCRSD personnel as summarized in Table 14 below. Based on the information in Table

14, an estimated solids yield of 1.0 lb TS per lb influent BOD5 was calculated as shown in Figure 18.



February 7, 2017

Erik McPeek, DCRSD Page 25

Table 14. SRWWTP Solids Storage and Handling

Parameter Value

Aerated Storage Volume 212,000 gallons

Truck Volume 4,200 gallons

Settled Solids Concentration 0.8%-1.0%

Truck Frequency to OECC 15-18 per week

Operating Schedule:
Aerated
Settle

Decant

8 am – 12 am (16 hrs)
12 am – 7 am (7 hrs)
7 am – 8 am (1 hr)

Figure 18: Current Estimated Solids Production at SRWWTP

There are several factors currently having an impact on solids production and settling in the sludge

storage tanks:

1. The existing brushes for solids removal in the secondary clarifiers appear to leave several

inches of solids on the bottom of the clarifiers, as described previously in this report. This

solids removal operation is selectively removing a lighter floc, which is transferred to the

sludge storage tanks along with its limited settling characteristics.



February 7, 2017

Erik McPeek, DCRSD Page 26

2. The current solids yield is greater than typical for a conventional activated sludge plant, and

will likely be reduced once anoxic zone mixing and internal recycle pumping is added.

Optimization of the aeration system should also help with reducing the solids yield.

3. According the DCRSD staff, the density of the settled sludge is typically less than 1.0%, which

means that the trucks are transporting a significant volume of water to OECC. Polymer feed

may help increase the density of the floc in the storage tanks and reduce truck frequency.

With improvements to sludge removal in the clarifiers, yield, and settled solids density, the solids

production and truck frequency could be reduced even at future flows. Figure 19 presents the anticipated

solids production and truck frequency at a future annual average flow of 0.5 mgd.

Figure 19: Future Estimated Solids Production at 0.5 mgd

Conclusions and Recommendations

This section summarizes the recommended improvements for the SRWWTP and presents a cost estimate

for DCRSD’s consideration.

Figure 20 shows the recommended improvements.



February 7, 2017

Erik McPeek, DCRSD Page 27

Figure 20. Summary of Proposed SRWWTP Improvements

Aeration Basin

Flow
EQ

Flow
EQ Aeration Basin

Aerated Sludge Storage

Aerated Sludge Storage

Secondary
Clarifier

Secondary
Clarifier

Isolate Blowers and
Electrical Panels, Add Inlet
Throttling Valves, Relocate

Air Lines Overhead

Add VFDs or
Replace

Influent Pumps

Replace Influent Screens
with New Screening and

Washing/Dewatering

Flow Pace Chlorine
Feed, Consider

Rapid Mixing and UV

Replace Effluent
Pumps with Larger

Submersible Pumps

= Flow Path

IMLR

IMLR

Add IMLR Pump, Baffle,
and DO Monitoring to West

Aeration Basin

Add IMLR Pump, Baffle,
New Diffusers, Anoxic Mixer,
and DO Monitoring to East

Aeration Basin

Replace Secondary
Clarifier Mechanisms,
Replace RAS Pumps

Add Stacked
Tray Grit
Removal

Add Polymer Feed
for Improved

Sludge Settling



February 7, 2017

Erik McPeek, DCRSD Page 28

Opinion of Probable Project Costs

The preliminary cost estimate is presented in Table 15, and is arranged with relative prioritization of each

improvement.

Table 15: Preliminary Opinion of Probable Project Costs

Improvement Priority #1 Priority #2 Priority #3

Aeration Tank Improvements $264,000

Effluent Pumps1 $106,000

Influent Pump VFDs2 $65,000

Chlorine Feed Controls $15,000

NFPA 820 Improvements $165,000

Influent Screening Equipment $269,000

Secondary Clarifier Mechanisms $20,000 $349,000

Aeration Piping $109,000

Polymer Feed Systems $47,000

Grit Removal Equipment $296,000

Rapid Mixing in Effluent Wet Well $39,000

UV Disinfection Equipment $218,000

A – Subtotal Base Construction Cost $904,000 $505,000 $553,000

Contractor Overhead and Profit 15% of A $136,000 $76,000 $83,000

Estimating Level Contingency 20% of A $181,000 $101,000 $111,000

Mobilization 5.0% of A $45,000 $25,000 $28,000

B – Subtotal Construction Cost $1,266,000 $707,000 $775,000

Construction Contingency 10% of B $126,000 $71,000 $78,000

C – OPINION OF PROBABLE CONSTRUCTION COST $1,392,000 $778,000 $853,000

Engineering Services 15% of C $209,000 $117,000 $128,000

Insurance 3.0% of C $42,000 $23,000 $26,000

Bonding 3.0% of C $42,000 $23,000 $26,000

Permitting 0.5% of C $7,000 $4,000 $4,000

Escalation to Midpoint of Construction (3% per Year) 6% of C $83,000 $47,000 $51,000

D – ESCALATED OPINION OF PROBABLE PROJECT COST $1,775,000 $992,000 $1,088,000

NOTES:
1. Price shown is for vertical turbine pumps with firm capacity of 1.5 mgd (1 pump running, 1 on standby).
2. Add $10,000 for all new influent pumps (self-priming centrifugal)



February 7, 2017

Erik McPeek, DCRSD Page A-1

Appendix A: Detailed Opinion of Probable
Construction Costs



Engineer: Hazen and Sawyer Date: 07-Feb-17

Project: Estimator: MDS

Submittal: Revised Study Checker: SDP

Work Task: Cost Index:

Division Summary Total Percentage

Division 1 - General Requirements $94,500 4.9%

Division 2 - Site Construction $8,000 0.4%

Division 3 - Concrete $0 0.0%

Division 4 - Masonry $8,250 0.4%

Division 5 - Metals $39,250 2.0%

Division 6 - Wood & Plastics $7,000 0.4%

Division 7 - Thermal & Moisture Protection $10,500 0.5%

Division 8 - Doors & Windows $9,000 0.5%

Division 9 - Finishes $4,000 0.2%

Division 10 - Specialties $720 0.0%

Division 11 - Equipment $1,211,760 62.6%

Division 12 - Furnishings $0 0.0%

Division 13 - Special Construction $0 0.0%

Division 14 - Conveying Systems $3,120 0.2%

Division 15 - Mechanical $182,200 9.4%

Division 16 - Electrical $223,000 11.5%

Division 17 - Instrumentation and Control $134,000 6.9%

$1,935,300 100.0%

$96,765
$162,565
$153,624

$70,448

$2,418,702

$483,740
- 30% + 20%

$2,902,442 2,031,710$ 3,482,931$

$3,063,767
(December 2018)

$161,325

ESCALATION TO MIDPOINT OF CONSTRUCTION (1)

Project Costs 5.6%
(1) Escalation based on a compound present to future basis of 1.0556 (1.83 years @ 3 percent)

Accuracy Range

Mobilization @ 5.0%

(February 2017)

Overhead @ 8%

Bonds and Insurance @ 3.0%

PROBABLE CONSTRUCTION COST

Delaware County Regional Sewer District

Division 1 - 17 SubTotal

Scioto Reserve WWTP Upgrade

Design Contingency 20.0%

Profit @ 7%

Total

CSI Section Cost Estimate Report

50098-004 - SRWWTP OPCC Study.xls 1 of 5



Engineer: Hazen and Sawyer Date: 07-Feb-17
Project: Estimator: MDS

Submittal: Revised Study Checker: SDP
Work Task: Cost Index:

Unit Quantity Material Cost
Labor/ Equipment

Cost
Installation

Factor
Total

Division 1 - General Requirements
Protection of Existing Facilities LS 1 $0 $1,000 $1,000
Sanitation Facilities LS 1 $0 $1,000 $1,000
Survey LS 1 $0 $2,500 $2,500
Temporary Facilities LS 1 $0 $5,000 $5,000
Final Cleanup LS 1 $0 $5,000 $5,000
Contractor's Project Manager LS 1 $0 $80,000 $80,000

Division 1 Total $94,500

Division 2 - Site Construction
02050 Demolition LS 1 $0 $2,000 1 $2,000
02999 Temporary Handling of Sewage Flow LS 1 $4,000 $2,000 1.5 $6,000

Division 2 Total $8,000

Division 3 - Concrete

Division 3 Total $0.00

Division 4 - Masonry
04220 Concrete Masonry Units

Concrete Block (8"X8"X16") SF 500 $11.00 $5.50 1.5 $8,250

Division 4 Total $8,250

Division 5 - Metals
05500 Miscellaneous Metalwork

Fabricated Grating and Supports for New Screen SF 600 $30 $30 2 $36,000
05520 Handrails and Railings

Aluminum Handrails with kick plate LF 50 $50 $15 1.3 $3,250

Division 5 Total $39,250

Division 6 - Wood & Plastics
06620 FRP Baffle Wall SF 200 $25 $10 1.3 $7,000

Delaware County Regional Sewer District
CSI Section Cost Estimate Report

Specification Section

Scioto Reserve WWTP Upgrade

50098-004 - SRWWTP OPCC Study.xls 2 of 5



Engineer: Hazen and Sawyer Date: 07-Feb-17
Project: Estimator: MDS

Submittal: Revised Study Checker: SDP
Work Task: Cost Index:

Unit Quantity Material Cost
Labor/ Equipment

Cost
Installation

Factor
Total

Delaware County Regional Sewer District
CSI Section Cost Estimate Report

Specification Section

Scioto Reserve WWTP Upgrade

Division 6 Total $7,000

Division 7 - Thermal & Moisture Protection
07411 Interior Ceiling Panels SF 600 $10 $5 1.5 $9,000
07900 Joint Sealants

Caulking, Sealant and Misc. Items LS 1 $1,000 $500 1.5 $1,500

Division 7 Total $10,500

Division 8 - Doors & Windows
08120 Fiberglass Reinforced Door and Door Frame System

Hollow Metal Doors (Single) w/ hardware & glass EA 1 $1,500 $300 1.2 $1,800
Hollow Metal Doors (Double) w/ hardware & glass EA 2 $3,000 $600 1.2 $7,200

Division 8 Total $9,000

Division 9 - Finishes
09900 Painting LS 1 $2,000 $2,000 2 $4,000

Division 9 Total $4,000

Division 10 - Specialties
10400 Identifying Devices

Self-Luminous Exit Signs EA 2 $140 $70 1.5 $420
10522 Portable Fire Protection Equipment

FE Type 'A' EA 1 $250 $50 1.2 $300

Division 10 Total $720

Division 11 - Equipment
11100 Pumps, General
11115 Horizontal Self-Priming Centrifugal Pumps

Influent Pumps EA 2 $22,000 $2,200 1.1 $48,400
Effluent Pumps EA 2 $40,000 $4,000 1.1 $88,000

11215 Dry Pit Vertical Pumps
RAS Pumps EA 3 $18,000 $5,400 1.3 $70,200

11220 Low Head Axial Flow Pumps EA 2 $30,000 $9,000 1.3 $78,000

50098-004 - SRWWTP OPCC Study.xls 3 of 5



Engineer: Hazen and Sawyer Date: 07-Feb-17
Project: Estimator: MDS

Submittal: Revised Study Checker: SDP
Work Task: Cost Index:

Unit Quantity Material Cost
Labor/ Equipment

Cost
Installation

Factor
Total

Delaware County Regional Sewer District
CSI Section Cost Estimate Report

Specification Section

Scioto Reserve WWTP Upgrade

11241 Floating Mixers EA 1 $20,000 $6,000 1.3 $26,000
11420 Mechanical Screens and Screenings Compactors

Mechanically-cleaned screens EA 1 $100,000 $30,000 1.3 $130,000
11441 Fine Bubble Diffused Aeration Equipment LS 1 $35,000 $10,500 1.3 $45,500
11460 Secondary Clarifier Equipment EA 2 $85,000 $25,500 1.3 $221,000
11511 Liquid Polymer Preparation Systems EA 2 $15,000 $4,500 1.3 $39,000

Division 11 Total $746,100

11430 OPTION: Grit Removal Equipment (Hydro Intl Headcell) LS 1 $190,000 $57,000 1.3 $247,000
11600 OPTION: Rapid Mixer LS 1 $28,200 $8,460 1.3 $36,660
11610 OPTION: UV Equipment (Trojan UV 3000 PTP) LS 1 $140,000 $42,000 1.3 $182,000